
 

1 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

      Hakki Pilke  

   50 Pro        

 

FIREWOOD PROCESSOR SPARE PARTS 

MANUAL 

 

 

 

MAASELÄN KONE OY 
Valimotie 1, FI-85800 Haapajärvi, Finland  

tel. +358 (0)8-7727300 

info@hakkipilke.fi 

www.hakkipilke.fi 

 

ENGLISH  

 

mailto:info@hakkipilke.fi
http://www.hakkipilke.fi/


 

2 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

Contents 

 
1.1 Exploded view 1 of the oil tank and other parts of the machine .............................................................................. 5 

1.2 Oil tank parts list ....................................................................................................................................................... 6 

1.3 Exploded view of the frame ...................................................................................................................................... 8 

1.4 Frame parts list .......................................................................................................................................................... 9 

1.5 Frame 2.................................................................................................................................................................... 10 

1.6 Frame 2 parts list ..................................................................................................................................................... 11 

1.7 Exploded view of the power transmission (PTO) .................................................................................................... 13 

1.8 Exploded view of the winch (47310) ....................................................................................................................... 14 

1.9 Exploded view of the power transmission (electrical) ............................................................................................ 15 

1.10 Exploded view of the out-feed conveyor (50030200)............................................................................................. 16 

1.11 Out-feed conveyor parts list (50030200) ................................................................................................................ 17 

1.12 Upper section of the out-feed conveyor (50030189) ............................................................................................. 18 

1.13 Out-feed conveyor upper section parts list (50030189) ......................................................................................... 19 

1.14 Lower section of the out-feed conveyor (50030190) ............................................................................................. 20 

1.15 Out-feed conveyor lower section parts list ............................................................................................................. 21 

1.16 Out-feed conveyor lifting cylinder, left (50001988) ................................................................................................ 22 

1.17 Out-feed conveyor lifting cylinder, right (50001989) ............................................................................................. 23 

1.18 Splitting blades ........................................................................................................................................................ 24 

1.19 Splitting blade lifting unit ........................................................................................................................................ 25 

1.20 Log press .................................................................................................................................................................. 26 

1.21 Log press retainer valve (50035859) ....................................................................................................................... 27 

1.22 Log press control valve (50034462) ........................................................................................................................ 28 

1.23 Relief valve, out-feed conveyor turning cylinder (50034430) ................................................................................ 29 

1.24 Out-feed conveyor lock valve (lifting/lowering) ..................................................................................................... 30 

1.25 Out-feed conveyor control valve (50034463) ......................................................................................................... 31 

1.26 Saw unit ................................................................................................................................................................... 32 

1.27 Saw unit parts list .................................................................................................................................................... 33 

1.28 Automatic chain tensioner (50028446) .................................................................................................................. 34 



 

3 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.29 Chain tensioner parts list ........................................................................................................................................ 35 

1.30 Saw valve ................................................................................................................................................................. 36 

1.31 Saw valve parts list .................................................................................................................................................. 37 

1.32 Chain tensioner valve .............................................................................................................................................. 38 

1.33 Saw bar lowering valve (50034466) ........................................................................................................................ 39 

1.34 Saw chain lubrication pump (50034489) ................................................................................................................ 40 

1.35 Oil cooler (50034467) .............................................................................................................................................. 41 

1.36 Slide + splitting cylinders ......................................................................................................................................... 42 

1.37 Splitting cylinders and slide parts list ...................................................................................................................... 43 

1.38 Splitting function guide plate (50034533)............................................................................................................... 44 

1.39 Control valves .......................................................................................................................................................... 45 

1.40 Control valve parts list ............................................................................................................................................. 46 

1.41 Load control valve (50034484) ................................................................................................................................ 47 

1.42 Load control valve parts list .................................................................................................................................... 48 

1.43 High-pressure valve (50036017) ............................................................................................................................. 49 

1.44 Control panel ........................................................................................................................................................... 50 

1.45 Control panel parts list ............................................................................................................................................ 51 

1.46 Auxiliary device control valve (50034465) .............................................................................................................. 52 

1.47 4-block valve (50034457) ........................................................................................................................................ 53 

1.48 Log measuring device plate ..................................................................................................................................... 54 

1.49 Splitting groove plate (50014138) ........................................................................................................................... 55 

1.50 In-feed conveyor extension ..................................................................................................................................... 56 

1.51 In-feed conveyor extension parts list ...................................................................................................................... 57 

1.52 In-feed conveyor carryover roller (47189) .............................................................................................................. 58 

1.53 In-feed conveyor rear roller (47200) ....................................................................................................................... 59 

1.54 Exploded view of the electrical power transmission parts ..................................................................................... 60 

1.55 Exploded view of the electrical power transmission parts ..................................................................................... 61 

1.56 Relay cover (95901) ................................................................................................................................................. 62 

1.57 Electric motor assembly, 60 Hz/380 V  (50036066) ................................................................................................ 63 

1.58 Electric motor assembly, 60 Hz/380 V  (50036066) parts list ................................................................................. 64 



 

4 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.59 Saw dust extractor with tractor hydraulics (50034476) ......................................................................................... 65 

1.60 Saw dust extractor parts list .................................................................................................................................... 66 

1.61 Saw cylinder (10243) ............................................................................................................................................... 67 

1.62 Splitting blade control cylinder (47733) .................................................................................................................. 68 

1.63 Log measuring device cylinder (50027088) ............................................................................................................. 69 

1.64 Manifold assembly (50034458) ............................................................................................................................... 70 

1.65 Manifold assembly parts list ................................................................................................................................... 71 

1.66 Splitting function relief valve (50035244) ............................................................................................................... 72 

 

 

 

 

 

 

 

 

 

 

 

  



 

5 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.1 Exploded view 1 of the oil tank and other parts of the machine  

 

 

 

  



 

6 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.2 Oil tank parts list  

No. Item Part number Dimensions Pcs 

85 Suction hose Coroil 25 x 600 97752 Ø25 1 

84 Gas spring  95539 
 

2 

83 O ring 50034764 
 

1 

82 Hex plug 1/2ò external thread 97395 
 

1 

81 Socket set screw pointed 96397 M8x12  2 

80 Hex nut  96195 M16 1 

79 Hex screw M16  37550 
 

1 

78 Starter MS 11/15 Automatic Y/D 95157 
 

1 

77 32A plug phase switch + rubber cable 50035376 
 

1 

76 Relay cover 50 Pro 95901 
 

1 

75 Starter fastening plate 50033234 PL3  1 

74 Relay box fastener 50029521 PL3  1 

73 Outfeed conveyor winch 37151 
 

1 

72 Cardan shaft hook 8055 
 

1 

71 Push bar pin 25 x 130 95716 
 

1 

70 Drawbar pin 28 x 130 95717 
 

2 

69 Hydraulic hose 3/4ò x 620 straight/45Á 97916 
 

1 

68  Hydraulic hose 1,000 x 3.8ò straight/90Á 350 bar 97025 
 

2 

67 Pin limit switch 95421 
 

1 

66 Chain tensioner 3-way valve kit 50034460 
 

1 

65 
Hydraulic hose 1,000 x 3/4ò straight internal 
thread/90° machine angle 

97063 
 

1 

64 
Hydraulic hose 800 x 3/4ò straight internal 
thread/90° 

97031 
 

1 

63 Saw chain oil pump assembly 50034489 
 

1 

62 12V plug + cable 50035377 
 

1 

61 Double nipple 1ò 1/4ò x 3/4ò 97642 
 

2 

60 USIT 1ò 1/4ò 97643 
 

2 

59 Hydraulic hose 850 x 3.8ò straight/90Á 97178 
 

1 

58 Check valve kit 3 (combi) 50036957 
 

1 

57 USIT 3/8ò 97212 
 

1 

56 Check valve kit 2 (combi) 50036956 
 

1 

55 Locking nut  96068 M10 3 

54 
 Hydraulic hose 2,400 x 3/4ò straight/90° machine 
angle 

97068 
 

1 

53 Cylinder mounting plate 50033210 
 

1 

52  Hydraulic hose 3,300 x 1/2ò straight/90Á  97192 
 

1 

51 Sawdust guide 47570 
 

1 

50 Suction hose Coroil 32 x 500 mm 97595 Ø32 1 

49 Suction connector 3/4ò/25 mm 97929 
 

1 

48 Oil gauge 97446 
 

1 

47 Filler cap 97429 
 

2 

46 Steel hose clamp 40 97896 
 

4 

45 Steel hose clamp 40-32 97850 
 

4 

44 Suction connector 1ò/32 mm 97849 
 

1 

43 Suction hose Coroil 32 x 950 mm 97587 Ø32 1 

42 400 x 1.2 straight - straight 97032 
 

1 



 

7 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

41 Suction hose Coroil 25 x 850 mm 97732 Ø25 1 

40 Plug 3/8ò internal thread 97376 Ø22  1 

39 Oil level sight glass 97552 
 

1 

38 Plug 3/4ò external thread 97266 
 

1 

37 Double nipple 1/2ò x 3/4ò 97205 
 

2 

36 USIT 3/4ò 97214 
 

3 

35 Double nipple 3/4ò x 1ò 97208 
 

2 

34 USIT 1ò 97215 
 

2 

33 Filter cartridge CS150P25A 97742 
 

1 

32 Hex screw 96135 M6x20 4 

31 Cover 50034710 PL4  1 

30 Pin 47442 Ø16 L=63 1 

29  Hydraulic hose 2,200 x 3.8ò straight/90Á 97095 
 

2 

28 Locking nut  96219 M16 3 

27 Hex screw 96351 M16x110 1 

26 Hex screw 96118 M16x90 1 

25 Hex screw 96113 M16x130 1 

24 Flange bolt 8.8 ZN M8x12 96427 
 

8 

23 Return filter frame 97741 
 

1 

22 Hydraulic cylinder 47381 
 

1 

21 Log press 50035637 
 

1 

20 Rear guard 50033185 PL3 1 

19 Gear + pump PTO, combi and electrical 50033220 
 

1 

18 Lubrication nipple M6x1 96273 
 

2 

17 Washer  96049 A10 12 

16 Washer  96059 A16 7 

15 Washer  96061 A8 4 

14 Washer  96058 A12 5 

13 Hex screw 96139 M10x25 9 

12 Hex screw 96161 M8x20 2 

11 Hex screw 96405 M12x25 5 

10 Pin 50025660 Ø16  1 

9 Retaining ring 96038 16 2 

8 Hex nut  96436 M16 1 

7 Cylinder 50027088 
 

1 

6 Measuring device bar 50025639 
 

1 

5 Log stopper 50035286 
 

1 

4 Slide 50035296 
 

1 

3 Drive end assembly HP 50 Pro complete 50033043 
 

1 

2 Saw chain oil tank 50033819 
 

1 

1 Oil tank assembly 50033817 
 

1 

 

 

 

 



 

8 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.3 Exploded view of the frame 

 

 

 

 

 

 

 

 



 

9 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.4 Frame parts list  

 

No. Item Part number Dimensions Pcs 

40 Intermediate part 50035879 
 

4 

39 Lock 50034807 
 

1 

38 Spring pin 96079 8x60 1 

37 Hex screw 96155 M16x70 4 

36 Splitting blade side support 47810 
 

1 

35 Retainer 50011927 PL6  1 

34 Retaining ring 96042 25 4 

33 Splitting blade adjustment pin 47052 
 

2 

32 Washer  96059 A16 8 

31 Washer  96054 A24 2 

30 Locking nut  96219 M16 4 

29 Locking nut  96214 M24 1 

28 
Pressure spring (blade 
adjustment) 

95026 
 

1 

27 Splitting blade cylinder lock valve 50036604 
 

1 

26 Blade lifter 47050 
 

1 

25 Lower guide left 50015285 
 

1 

24 Lower guide right 50015305 
 

1 

23 Slide pin 50015223 
 

2 

22 Pin 50009295 
 

1 

21 Support plate 50014476 
 

1 

20 Leg pipe 50014781 
 

1 

19 Support pipe 50015212 
 

1 

18 Corner pipe 50033639 
 

1 

17 Slide fastening plate 47362 
 

2 

16 High-pressure cylinder (lower) 50030155 
 

1 

15 High-pressure cylinder (upper) 50028450 
 

1 

14 Cylinder pin slide 50034407 
 

1 

13 Hex screw 96144 M12x20 1 

12 Slide 50034373 
 

1 

11 Cylinder (conveyor turning) 47243 
 

1 

10 Log groove plate 47091 
 

1 

9 Pin conveyor turning 47094 
 

1 

8 Out-feed conveyor swivel device 47080 
 

1 

7 Guard fastening plate 47929 
 

1 

6 Splitting groove plate 50009824 
 

1 

5 Splitting groove plate 50014138 
 

1 

4 Oil tank assembly 50033052 
 

1 

3 Support plate 50014926 
 

1 

2 Frame upper part 50033836 
 

1 

1 Frame lower part 50033840 
 

1 

 

 



 

10 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.5 Frame 2 

 



 

11 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.6 Frame 2 parts list  

No. Item Part number Dimensions Pcs 

90 Draw spring 2 x 20 x 100 95390 
 

2 

89 Conveyor locking latch 47089 
 

1 

88 Filter cartridge CS150P25A 97742 
 

1 

87 Spring pin 96354 6x24 3 

86 Drawbar pin 28 x 130 95717 
 

2 

85 Push bar pin 25 x 130 95716 
 

1 

84 Cardan shaft hook 8055 
 

1 

83 Sawdust guide 47570 
 

1 

82 Filler cap 97429 
 

2 

81 Oil gauge 97446 
 

1 

80 Hitch pin 96208 
 

4 

79 Gas spring (upper support) 95662 
 

1 

78 Outfeed conveyor winch 37151 
 

1 

77 Relief valve out-feed conveyor turning 50034430 
 

1 

76 Lock valve, conveyor lifting/lowering 47226 
 

1 

75 Washer  96059 A16 6 

74 USIT 3/8ò 97212 
 

1 

73 
Choke nipple 3/8ò ext. thread x 3/8ò 
ext. thread 1 mm 

97276 
 

1 

72 In-feed conveyor extension 50035160 
 

1 

71 Drive roller fastening 47217 
 

1 

70 Tail roller fastening assembly 47216 
 

1 

69 In-feed, extension attachment shaft 47193 
 

1 

68 Drive roller part assembly 47210 
 

1 

67 Spacer 47189 
 

1 

66 Plate reinforcement 50008967 
 

4 

65 Locking nut  96219 M16 3 

64 Locking nut  96068 M10 3 

62 Hex screw 96351 M16x110 1 

61 Hex screw 96118 M16x90 1 

60 Hex screw 96113 M16x130 1 

59 Hex screw 96099 M10x50 2 

58 Pin 48033 
 

4 

56 Sensor fastener 50034800 
 

1 

55 Splitting blade stopper 50034761 
 

1 

54 Locking handle in-feed conveyor 47160 
 

1 

53 In-feed conveyor belt 95129 
 

1 

52 Splitting groove rubber plate 95527 
 

1 

51 Splitting groove cover right 95499 
 

2 

50 Splitting groove side rubber 95655 
 

2 

49 Cover plate 50034752 
 

1 

48 Front guard 50014940 
 

1 

47 Lower guard 50014941 
 

1 

46 End guard plate 50034365 
 

1 



 

12 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

45 Maintenance hatch 47920 
 

1 

44 Control panel 50014973 
 

1 

43 Locking plate 50012573 
 

1 

42 Shaft 50012014 
 

1 

41 Locking pin 50014321 
 

1 

40 Locking pin 50012016 
 

1 

39 In-feed conveyor support 47954 
 

1 

38 Cage pin 47967 
 

2 

37 Pin 47442 
 

1 

36 Hydraulic cylinder 47381 
 

1 

35 Log press 50035637 
 

1 

34 Splitting blade winch 47310 
 

1 

33 Valve mount cover 50034496 
 

1 

32 Fastener 50029950 
 

1 

31 Hex nut  96200 M12 1 

30 Hex nut  96199 M10 3 

29 Control handle Joystic HP50 Pro 97928 
 

1 

28 Regulating valve mount 50034501 
 

1 

27 Saw chain oil pump assembly 50034489 
 

1 

26 
Gear + pump PTO, combi and 
electrical 

50033220 
 

1 

25 Return filter frame 97741 
 

1 

24 Cylinder mounting plate 50033210 
 

1 

23 
Drive end assembly HP 50 Pro 
complete 

50033043 
 

1 

22 Cylinder 50027088 
 

1 

21 Pin 50025660 
 

1 

20 Measuring device bar 50025639 
 

1 

19 Log stopper 50035286 
 

1 

18 Slide 50035296 
 

1 

17 Hex nut  96436 M16 1 

16 Hex nut  96437 M20 1 

15 Socket set screw 96438 M20x40  1 

14 Splitting valve kit 50034485 
 

1 

13 Return oil manifold 50034458 
 

1 

12 Upper support 50011978 
 

1 

11 Flange guard 47814 
 

1 

10 In-feed table 47833 
 

1 

9 Gas spring with ends 350 Nm  95539 
 

2 

8 Protective cage 47870 
 

1 

7 Rear guard 50033185 
 

2 

6 Splitting mechanism trigger 50034533 
 

1 

5 Hex socket screw 96022 M10x20 3 

4 Chain tensioner 3-way valve kit 50034460 
 

1 

3 Cooler kit 50034467 
 

1 

2 Height adjustment leg 50014783 
 

4 

1 Frame 50034000  
 

1 



 

13 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.7 Exploded view of the power transmission (PTO)  

 

 

 

 

No. Item Part number Dimensions Pcs 

17 Suction hose Coroil 25 x 420 mm 97732 Ø25 1 

16 Multiplier fastener 50033619 PL6  1 

15 Steel hose clamp 40-32 97850 
 

2 

14 Steel hose clamp 40 97896 
 

2 

13 Washer  96049 A10 10 

12 USIT 1/2ò 97213 
 

1 

11 Double nipple 3/8ò x 1/2ò 97203 
 

1 

10 USIT 1ò 97215 
 

1 

9 Double nipple 3/4ò x 1ò 97208 
 

1 

8 Suction connector 1/2ò/25 mm 97893 
 

1 

7 Hydraulic pump 50 Pro 97878 
 

1 

6 Suction hose Coroil 32 x 950 mm 97587 Ø32  1 

5 Hex screw 96138 M10x20 10 

4 Suction connector 1ò/32 mm 97849 
 

1 

3 Boron bushing 3 series 95683 
 

1 

2 Hex socket screw 96341 M8x30 4 

1 Multiplier gear ML52 95652 
 

1 

 

 



 

14 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.8 Exploded view of the winch (47310)  

 

No. Item Part number Dimensions Pcs 

16 Winch + wire and hook 95495   1 

15 Lubrication nipple M8x1 96276   1 

14 Handle 95034   1 

13 Hex screw 96405 M12x25 4 

12 Hex screw 96139 M10x25 2 

11 Hex screw 96123 M8x40 1 

10 Hex screw 96099 M10x50 1 

9 Washer  96058 A12 4 

8 Washer  96061 A8 2 

7 Washer  96049 A10 6 

6 Locking nut  96222 M8 1 

5 Locking nut  96068 M10 3 

4 Sheave pipe 47312a   1 

3 Wire sheave 47311   1 

2  Splitting blade lifting winch arm 47309   1 

1 Splitting blade lifting winch mount 47308   1 



 

15 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.9 Exploded view of the power transmission (electrical)  

 

No. Item Part number Dimensions Pcs 

22 Socket set screw pointed 96397 M8x12  1 

21 Rubber cable 95221  1,150 mm 1 

20 Double nipple 3/4ò x 1ò 97208 
 

1 

19 Double nipple 3/8ò x 1/2ò 97203 
 

1 

18 Split ring M6 blue 96372 
 

7 

17 USIT 1ò 97215 
 

1 

16 Locking nut  96218 M12 4 

15 Electric motor plate 50023608 PL6  1 

14 Hex socket screw 96010 M10x40 4 

13 Hex screw 96149 M12x45 4 

12 Hex screw 96154 M16x40 4 

11 Washer  96058 A12 8 

10 Washer  96059 A16 4 

9 USIT 1/2ò 97213 
 

1 

8 Suction connector 1/2ò/25 mm 97893 
 

1 

7 Suction connector 1ò/32 mm 97849 
 

1 

6 Switch rubber R103 97872 
 

1 

5 Switch pump side 97871 
 

1 

4 Switch motor side 97870 
 

1 

3 Hydraulic pump 38/11.2 97878 
 

1 

2 Intermediate flange for 15kW motor 97518 
 

1 

1 Electric motor 15 kW B3, B5 380 V 95463 
 

1 



 

16 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.10 Exploded view of the out-feed conveyor (50030200)  

 

 



 

17 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.11 Out-feed conveyor parts list (50030200)  

 

 

No. Item Part number Dimensions Pcs 

19 Conveyor belt intermittent 47800 
 

1 

18 
Conveyor rubber flap fastening 
plate 

47709 
 

1 

17 Lock screw 96186 M10x25 2 

16 Lock screw 96191 M8x25 5 

15 Rubber flap 95275 
 

1 

14 Flange bolt M8x16 96172 
 

2 

13 Guard 47654 
 

1 

12 USIT 1/2ò 97213 
 

2 

11 Double nipple 3/8ò x 1/2ò 97203 
 

2 

10 Washer  96049 A10 2 

9 Washer  96061 A8 5 

8 Washer  96058 A12 6 

7 Locking nut  96068 M10 2 

6 Locking nut  96222 M8 5 

5 Locking nut  96218 M12 2 

4 Hex screw 96107 M12x45 2 

3 Hydraulic motor MP50 97334 
 

1 

2 
Conveyor upper part debris 
removal 

50030189 
 

1 

1 Conveyor lower part 50030190 
 

1 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

18 / 72 

Hakki Pilke 50 Pro Spare Parts Manual Original 1-2018 

1.12 Upper section of the out-feed conveyor (50030189)  

 














































































































